Transmission cage

MOTO GUZZI MOTO-GUZZI-MOTORCYCLES 1100 CALIFORNIA 1998  California EV (V11 EV USA) ENGINE Transmission cage
 
(1)  GU30200260

TRANSMISSION CAGE Part information
 
(2)  GU90403547

GASKET RING 35X47X7
 
(3)  GU92256218

ROLLER BEARING 17X35X15
 
(3)  GU92256218

ROLLER BEARING 17X35X15
 
(4)  GU14213803

PLATE
 
(4)  GU14213803

PLATE
 
(5)  GU98622316

GU98682316
HEX SOCKET SCREW M6X16
ALLEN BOLT
 
(5)  GU98622316

GU98682316
HEX SOCKET SCREW M6X16
ALLEN BOLT
 
(6)  GU14217901

AP8152105
WASHER 6,4X10X,7*
WASHER 6,4X10X,7*
 
(6)  GU14217901

AP8152105
WASHER 6,4X10X,7*
WASHER 6,4X10X,7*
 
(7)  GU92218424

BALL BEARING AF/AS 25X52
 
(7)  GU92218424

BALL BEARING AF/AS 25X52
 
(8)  GU92234717

ROLLER BEARING AS 17X47X14
 
(9)  GU95512081

PIN
 
(10)  GU14201110

GASKET
 
(11)  GU30200860

 
(12)  GU90706140

O-RING 13,95X2,92
 
(13)  GU92201417

BALL BEARING AP 17X47X14
 
(14)  GU14237800

SCREW
 
(15)  GU92602512

LOW NUT M12X1,25
 
(16)  GU98622325

HEX SOCKET SCREW
 
(17)  GU98620335

SCREW M6X35
 
(18)  GU12207200

NEUTRAL INDICATOR SWITCH
 
(19)  GU12207700

GASKET
 
(20)  GU14217901

AP8152105
WASHER 6,4X10X,7*
WASHER 6,4X10X,7*
 
(21)  GU98230615

GU98370614
HEX SOCKET SCREW M6X14
6MMX14 SCREW
 
(22)  GU93180220

COVER
 
(23)  GU12022600

OIL PLUG
 
(24)  GU90706203

O-RING 20,24X2,62
 
(25)  GU95980214

OIL LEVEL PLUG
 
(26)  GU10528900

GASKET
 
(26)  GU10528900

GASKET
 
(26)  GU10528900

GASKET
 
(27)  GU14204955

OIL BREATHER VALVE
 
(28)  GU00823956080

RUBBER PIPE 12,5X7,8 5/16"
 
(29)  GU94321067

LEVER RETURN SPRING
 
(30)  GU55234700

PAWL
 
(31)  GU90403548

GASKET RING 35X47X7/6,5
 
(32)  GU95980610

COVER
 
(33)  GU12154200

GASKET 8,25X15X1
 
(34)  GU31003766

OIL UNLOAD PLUG M10X1
 
(35)  GU98822325

SCREW
 
(36)  GU93180245

COVER
 
(37)  GU30424660

MAINTENANCE
 
(38)  GU03991500

GEARBOX ASSY., GREY Part information
 #      Part number Information Description Unit Price Incl. Tax Qty       
(1)   
TRANSMISSION CAGE
(2)   
GASKET RING 35X47X7
(3)   
ROLLER BEARING 17X35X15
(4)   
PLATE
(5)   
GU98622316
GU98682316
HEX SOCKET SCREW M6X16
ALLEN BOLT
(6)   
GU14217901
AP8152105
WASHER 6,4X10X,7*
WASHER 6,4X10X,7*
(7)   
BALL BEARING AF/AS 25X52
(8)   
ROLLER BEARING AS 17X47X14
(9)   
PIN
(10)   
GASKET
(11)   
BOX COVER
(12)   
O-RING 13,95X2,92
(13)   
BALL BEARING AP 17X47X14
(14)   
SCREW
(15)   
LOW NUT M12X1,25
(16)   
HEX SOCKET SCREW
(17)   
SCREW M6X35
(18)   
NEUTRAL INDICATOR SWITCH
(19)   
GASKET
(20)   
GU14217901
AP8152105
WASHER 6,4X10X,7*
WASHER 6,4X10X,7*
(21)   
GU98230615
GU98370614
HEX SOCKET SCREW M6X14
6MMX14 SCREW
(22)   
COVER
(23)   
OIL PLUG
(24)   
O-RING 20,24X2,62
(25)   
OIL LEVEL PLUG
(26)   
GASKET
(27)   
OIL BREATHER VALVE
(28)   
RUBBER PIPE 12,5X7,8 5/16"
(29)   
LEVER RETURN SPRING
(30)   
PAWL
(31)   
GASKET RING 35X47X7/6,5
(32)   
COVER
(33)   
GASKET 8,25X15X1
(34)   
OIL UNLOAD PLUG M10X1
(35)   
SCREW
(36)   
COVER
(37)   
MAINTENANCE
(38)   
GEARBOX ASSY., GREY


Here are all the parts relating to the Transmission cage of your CALIFORNIA 1998. These are all genuine parts to assure you the best possible repair which will last.
Choose the part of your vehicle, engine, chassis, electrical… And then click on a part diagram to view all the part numbers and prices of your MOTO GUZZI CALIFORNIA 1100

Secure Payment


New Genuine Spare Parts


Worldwide Shipping


Expert Customer Service





Click to access our other websites: